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51 E.B2.30.15 TAILPLANE, PORT, ASSEMBLY 1 - A 12/1 

Spares for:— 

E.B2.30.135 . BOLT, special, 2 BA skin securing 9 $97 - 12/2 

E.B2.30.139 . BOLT, special, 5/16'’ BSF c’sk head, skin securing 25 $97 - 12/3 

E.B1.30.557 . BOLT, special, 5/16’’ BSF c’sk head, skin securing 12 $97 - 12/4 

E.B1.30.559 . BOLT, special, 5/16’’ BSF c’sk head, skin securing 7 $97 - 12/5 

10074 | EEAS.99/5E . BOLT, 1/4’ BSF 120° c’sk, skin securing 16 $97 Cc 12/6 

1440912 | £.B1.07.009 . CHANNEL, support, at rib 9, 18 SWG (E.B1.30.369) 1 L73 Cc 12/7 

E.B1.30.401 . CHANNEL, support, at rib 9, 18 SWG 1 L73 - 12/8 

E.B1.30.13 . EDGE, trailing, assembly 1 - = 13/1 

Spares for:— 

E.B1.30.377 . CLEAT, shear, 20 SWG 5 L73 - 13/2 

E.B2.30.85 . MEMBER, trailing edge 1 |Glasscloth| — 13/3 

Y218 

E.B2.30.187 . PACKING, wedge 1 | DTD622 - 13/13 

E.B2.30.67 . PLATE, reinforcing, top 1 L73 - 13/4 

E.B2.30.75 . PLATE, reinforcing, bottom 1 L73 - 13/5 

E.B2.30.55 . RIB-ROOT 1, trailing edge, assembly ‘ 1 = — | 13/6 

E.B2.30.69 . RIB 5, trailing edge, assembly 1 _ - 13/7 

Spares for:— 

E.B1.30.377 . . CLEAT, 20 SWG 3 L73 - 13/2 

E.B1.30.309 . . SPIGOT 1 L65 - 13/8 

E.B1.30.325 . RIB 6, trailing edge, assembly 1 - - 13/9 

Spares for:— 

E.B1.30.309 . . SPIGOT 1 L65 - 13/8 

E.B1.30.329 . RIB 7, trailing edge, assembly 1 - = 13/10 

Spares for:— 

E.B1.30.309 . . SPIGOT 1 L65 - 13/8 

E.B1.30.335 . . SKIN, top, 18 SWG 1 L73 - 13/11 

E.B1.30.337 . SKIN, bottom, 18 SWG 1 L73 - 13/12 

E.B2.30.95 . PACKING 2 L72 - 13/14 

13128 E.B2.30.195 . PANEL, access, in bottom skin 2 L73 Cc 13/15 

Attachments:— 

26FZ/1026 | EEAS.1/1-1/2C . Screw,-2 BA 120° c’sk head 4 S96 c 13/16 

6215 | £.B2.30.143 . PLUG, screwed, slinging point 1 $92 Cc 12/9 

12268 | E.B2.03.519 . SKIN, leading edge (E.B1.30.149) 1 L73 Cc 13/17 
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_ . SKIN, bottom assembly (E.B1.30.7) - - - 14/ 

Spares for:— 

E.B1.30.491 . . BLOCK, packing, stringer 1 to rib 4 1 DTD622 - 

E.B1.30.493 . BLOCK, packing, stringer 2 to rib 4 1 DTD622 - 

E.B1.30.495 . BLOCK, packing, stringer 3 to rib 4 1 DTD622 - 

E.B1.30.497 . BLOCK, packing, stringer 2 torib 5 1 DTD622 - 

E.B1.30.499 . BLOCK, packing, stringer 3 to rib 5 1 DTD622 - 

E.B1.30.501 . BLOCK, packing, stringers to rib 4 3 | DTD622 - 

E.B1.30.503 . BLOCK, packing, stringers to rib 5 2 | DTD622 - 

E.B1.30.505 . BLOCK, packing, stringers to rib 5 2 | DTD622 - 

E.B1.30.366 . INTERCOSTAL, 16 SWG 1 L73 - 

E.B1.30.368 . INTERCOSTAL, 16 SWG 1 L73 - 

E.B1.30.453 . INTERCOSTAL, 16 SWG 1 L73 - 

E.B1.30.485 . INTERCOSTAL 1 | EEDX68 | LM 

E.B1.30.487 . . INTERCOSTAL 1 | EEDX68 | LM 

E.B2.30.89 . . PLATE, doubling, bottom, 14 SWG 1 L65 _ 

E.B1.30.159 . PLATE, bottom skin, 14 SWG 1 L65 _ 

E.B2.30.191 . PLATE, landing 2 L65 = 

€.B1.30.371 . PLATE, strap, rib 9,16 SWG 1 L73 LM 

E.B1.30.403 . PLATE, strap, stringer to outer shear wall, 16 1 L73 LM 

SWG 

E.B1.30.449 . PLATE, reinforcing, rib 3, 14 SWG 1 L65 aa 14/ 

E.B1.30.187 . . STRINGER 1, 16 SWG 1 L65 - 

E.B1.30.195 . STRINGER 3, 16 SWG 1 L65 - 

E.B1.30.199 . STRINGER 4, 16 SWG 1 L65 - 

E.B1.30.203 . STRINGER 5, 16 SWG 1 L65 = 

E.B1.30.207 . STRINGER 6, 16 SWG 1 L65 - 

E.B1.30.211 . . STRINGER 7, 16 SWG 1 L65 - 

- . SKIN, top, assembly (E.B1.30.15) - - - 

Spares for:— 

E.B1.30.491 . BLOCK, packing, stringer 1 to rib 4 1 DTD622 - 

E.B1.30.493 . BLOCK, packing, stringer 2 to rib 4 1 DTD622 - 

E.B1.30.495 . BLOCK, packing, stringer 3 to rib 4 1 DTD622 - 

E.B1.30.497 . BLOCK, packing, stringer 2 to rib 5 1 , DTD622 - 

E.B1.30.499 . BLOCK, packing, stringer 3 to rib 5 1 DTD622 - 

E.B1.30.501 . BLOCK, packing, stringers to rib 3 1 DTD622 - 

E.B1.30.503 . BLOCK, packing, stringers to rib 5 2 | DTD622 - 

E.B1.30.505 . BLOCK, packing, stringers to rib 4 and 5 2 | DTD622 - 

E.B1.30.365 . INTERCOSTAL, 16 SWG 1 L73 - 

E.B1.30.367 . INTERCOSTAL, 16 SWG 1 L73 - 

E.B1.30.451 . INTERCOSTAL, 16 SWG 1 L73 - 

E.B1.30.488 . INTERCOSTAL 1 | EEDX68} LM 

E.B1.30.511 . INTERCOSTAL 1 | EEDX68; LM 

E.B2.30.87 . PLATE, doubling, top, 16 SWG 1 L6é5 - 14/33 
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E.B1.30.372 . PLATE, strap, stringer to rib 9, 16 SWG 1 L73 LM 14/34 

E.B1.30.403 . PLATE, strap, stringer outer shear wall, 16 SWG 1 L73 LM | 14/19 

E.B1.30.447 . PLATE, reinforcing, 14 SWG 1 L65 - 14/35 

E.B1.30.161 . SKIN, top, 14 SWG 1 L65 ~ 14/36 

E.B1.30.185 . STRINGER 1, 16 SWG 1 L65 - 14/37 

E.B1.30.193 . STRINGER 3, 16 SWG 1 L65 - 14/38 

E.B1.30.197 . STRINGER 4, 16 SWG 1 L65 - 14/39 

E.B1.30.201 . STRINGER 5, 16 SWG 1 L65 - 14/40 

E.B1.30.205 . STRINGER 6, 16 SWG 1 L65 - 14/41 

E.B1.30.209 . STRINGER 7, 16 SWG 1 L65 - 14/42 

E.B1.30.651 . . STRINGER 2, 16 SWG 1 L65 - 14/43 

- . STRUCTURE, tailplane, assembly (E.B1.30.9) - - - 15/1 

Spares for:— 

E.B2.30.21 . ANGLE, attachment, centre rib to spar 1 L65 - 15/2 

E.B2.30.33 . ANGLE, rib 3 to spar attachment 1 L65 - 15/3 

Attachments:— 

E.B2.30.129 . Bolt, special, 5/16” BSF 4 S96 - 15/4 

26F2/20790 | EEAS.95/3E . Bolt, 1/4" BSF hex. head 2 S96 C 15/5 

28D/1202334 | AS.1242/3E . Bolt, 1/4" BSF c’sk head 4 - Cc 15/6 

28M/1007403 | A27/ET . Nut, 1/4" BSF thin 6 - Cc 15/7 

28W/9419487 | SP16/E . Washer, 1/4" BSF plain 6 - Cc 15/8 

E.B1.30.157 . ANGLE, attachment 1 L73 - 16/ 

E.B2.30.107 . BLOCK, packing, rib 7 1 L44 - 

or LFS26 

E.B1.30.359 . BLOCK, packing, rib 9 1 L44 - 

or LFS26 

E.B1.30.489 . BLOCK, packing, rib 8 1 L44 - 

or LFS26 

E.B1.30.507 . BLOCK, packing, rib 6 1 L44 - 

or LFS26 

E.B1.30.75 . BRACKET, rib 4, leading edge to spar, 16 SWG 1 L73 - 

E.B1.30.79 . BRACKET, rib 5, leading edge to spar, 16 SWG 1 L73 =- 

E.B1.30.411 . BRACKET, centre rib 5 to spar 16 SWG 1 L73 - 

E.B1.30.415 . BRACKET, centre rib 4 to spar 16 SWG 1 L73 - 

E.B2.30.35 . PACKING, spar attachment to rib 3 1 L65 - 15/9 
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E.B2.30.37 . PACKING, angle attachment, rib 3 to spar 1 LFS26 - 15/10 

or L72 

E.B1.30.21 . RIB 1, leading edge, assembly 1 - - 16/ 

Spares for:— 

E.B1.30.307 . . ANGLE 1 L73 - 

E.B1.30.29 . RIB 2, port, 16 SWG 1 L73 - 

E.B2.30.29 . RIB 1, centre, 12 SWG 1 L73 - 

E.B1.30.31 . RIB3, port, assembly 1 - - 

Spares for:— 

E.B1.30.437 . ANGLE, leading edge attachment 1 L65 - 

E.B1.30.441 . ANGLE 1 L73 - 

E.B1.30.443 . ANGLE 1 L73 - 

E.B1.30.445 . ANGLE 1 L73 - 

E.B1.30.483 . DOUBLING, rib 1 L65 - 

E.B1.30.435 . . PRESSING, rib 1 L65 = 

E.B1.30.35 . RIB 4, leading edge, assembly 1 - - 

Spares for:— 

E.B1.30.291 . ANGLE 1 L73 - 

E.B1.30.293 . ANGLE 1 L73 - 

E.B1.30.295 . ANGLE 1 L73 - 

E.B1.30.289 . CLEAT 1 L73 - 

E.B1.30.287 . . WEB, rib 1 L73 - 

E.B1.30.39 . RIB 5, leading edge, assembly 1 - - 

Spares for:— 

E.B1.30.269 . CLEAT 1 L73 - 

E.B1.30.271 . STIFFENER, angle 1 L73 - 

E.B1.30.273 . STIFFENER, angle 1 L73 - 

E.B1.30.275 . STIFFENER, angle 1 L73 - 

E.B1.30.267 . WEB, rib 1 L73 - 

E.B1.30.41 . RIB 5, centre, assembly 1 - - 

Spares for:— 

E.B1.30.279 . ANGLE 1 L73 - 

E.B1.30.280 . ANGLE 1 L73 - 

£.B1.30.281 . ANGLE 2 L73 - 

E.B1.30.405 . BRACKET 1 L73 - 

E.B1.30.407 . STIFFENER, angle 1 L73 - 

E.B1.30.409 . . STIFFENER, angle 1 L73 - 

E.B1.30.43 . RIB6, leading edge, assembly 1 = = 

Spares for:— 

E.B1.30.231 . CHANNEL, reinforcing 1 L73 - 

E.B1.30.233 . CHANNEL, reinforcing 1 L73 - 

E.B1.30.235 . CHANNEL, reinforcing 1 L73 - 

E.B1.30.299 . PRESSING, rib 6, leading edge 1 L73 - 

ABCD Restricted 



Restricted A.L.12 

Page NE5 
TAIL UNIT 

TAILPLANE, PORT 

Cl. of 

Ref. No. Part No. Description ne Mati. Spec. ae 

123456 LM. 

E.B1.30.45 . RIB 6, centre, assembly 1 - - 16/ 

E.B1.30.51 . RIB 8, leading edge, assembly 1 - - 

E.B1.30.53 . RIB 8, centre, assembly 1 - - 

Spares for:— 

E.B1.30.247 . RIB 8, centre 1 L73 - 

E.B2.30.53 . RIB 1, trailing edge, assembly 1 - - 15/11 

Spares for:— 

E.B2.30.57 . CHANNEL, joint 1 L73 - 15/12 

E.B1.30.425 . CLEAT, shear wall attachment, 16 SWG 1 L73 - 15/13 

E.B2.30.105 . FITTING, rib root attachment 1 L65 - 15/14 

E.B2.30.59 . ROOT, rib 1 L65 - 15/15 

E.B1.30.421 . STIFFENER, forward, 16 SWG 1 L73 - 15/16 

E.B1.30.423 . STIFFENER, aft, 16 SWG 1 L73 - 15/17 

Attachments:— 

E.B2.30.131 . Bolt, special, 1/4" BSF 4 $96 - 15/18 

E.B2.30.73 . RIB 4, centre, assembly 1 _ - 16/ 

Spares for:— 

E.B2.30.51 . BRACKET 1 L73 - 

E.B1.30.167 . RIB 9Y, assembly 1 - - 

Spares for:— 

E.B1.30.171 . ANGLE 1 L73 - 

E.B1.07.25 . RIB 9 (E.B1.20.169) 1 L73 - 

E.B1.30.173 . « SPIGOT 1 L65 = 

E.B1.30.303 . RIB 1A, port, 18 SWG 1 L73 - 

E.B1.30.603 . SPIGOT, tailplane operating, assembly 1 $95 — 15/19 

Spares for:— 

E.B2.30.127 . . SPIGOT 1 $95 or - 15/20 

S96 

Attachments:— 

2214 | EEAS.99/2-1/2E . Bolt, 1/4" BSF 120° c’sk head 2 $97 Cc 15/21 

28D/1011238 | A25/3E . Bolt, 1/4" BSF hex. head 3 - Cc 15/22 

28M/1007403 | A27/ET . Nut, 1/4” BSF thin 5 _ Cc 15/23 

28W/9419487 | SP16/E . Washer, 1/4” BSF plain 5 - Cc 15/24 

E.B1.30.645 . RIB 7, leading edge, assembly 1 - - 

E.B1.30.647 . RIB 7, centre, assembly 1 - - 

E.B1.07.27 . SHEAR-WALL, outer (E.B1.30.57) 1 L73 - 

E.B2.30.71 . SHEAR-WALL, trailing edge, assembly 1 - - 

Spares for:— 

E.B1.07.23 . . BRACKET, 16 SWG (E.B1.30.179) 1 L72 - 

E.B2.30.47 . . SHEAR-WALL, 14 SWG 1 L73 - 

E.B2.30.145 . SHEAR-WALL, leading edge, assembly 1 - - 

Spares for:— 

E,.B2.30.159 . CHANNEL, 16 SWG 1 L73 - 

E.B2.30.151 . PACKING, top 1 L72 - 

E.B2.30.153 . PACKING, bottom 1 L72 - 
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E.B2.30.147 . . . SHEAR-WALL, inner 1 L73 - 

E.B2.30.149 . . . SHEAR-WALL, outer 1 L73 - 

E.B1.30.19 . . SPAR, assembly 1 = - 15/25 

Spares for:— 

E.B2.30.141 . . . BLOCK, slinging point 1 $21 - 15/26 

Attachments:— 

28D/9133012 | A25/3C . . . Bolt, 2 BA hex. head 2 - Cc 15/27 

28M/9403520 | A27/CP . . . Nut, 2 BA plain 2 - Cc 15/28 

28W/9416643 | SP47/C . . . Washer, 2 BA spring 2 - Cc 15/29 

E.B1.30.173 . . SPIGOT, centre rib 8 to outer shear wall 1 L65 - 

E.B1.30.175 . . SPIGOT, rib 9 to spar 1 L65 - 

13127 | E.B2.30.167 . TIP, tailplane, assembly 1 - B 15/30 

EEAS.28/26DR . WASHER, for screwed plug 1 L72 - 15/31 
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